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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with standards traceable to international
standard(s) and/or national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s
responsibility to ensure that additional production units of this model are manufactured with the
identical electrical and mechanical components. BTL assumes nho responsibility for the data provided
by the customer, any statements, inferences or generalizations drawn by the customer or others from
the reports issued by BTL.

The report must not be used by the client to claim product certification, approval, or endorsement by
A2LA or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public
and ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025: 2017
requirements, and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.
The information, data and test plan are provided by manufacturer which may affect the validity of
results, so it is manufacturer’s responsibility to ensure that the apparatus meets the essential
requirements of applied standards and in all the possible configurations as representative of its
intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in
this test report is (are) included in the conformity assessment authorities acceptance respective.
Please note that the measurement uncertainty is provided for informational purpose only and are not
use in determining the Pass/Fail results.
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REPORT ISSUED HISTORY

Report No. Version Description Issued Date Note

This is a supplementary report to the
original test report (BTL-FCCP-1-
2404C168). The changes are shown in
BTL-FCCP-1-2412C414 ROO below table so the radiated emissions are Mar. 13, 2025 Valid
retested and recorded in the report, the
original test results please refer to original

report.
No. Workstream Change Description Updates / Notes
Hardware- : ; ; Matching change + cutting tuning trace +
! LTE Antenna KAVX Solution#3 implementing adding tunning trace
2 Hardware- GNSS Filter Add SAW filter to GNSS, between module
GNSS Filter pin and passive tuning components
Hardware- ME310G1WWO05R060400 ' .
3 Modem Supply Filter supply filtering Add EMI filter 120 R to modem supply pins
Hardware- Thermal relief for SMD pads on Modified copper GND for thermal relief
GND Copper copper GND when connecting to SMD pads
Hardware Version V0.6 to V0.7 V0.6 to V0.7
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1. APPLICABLE STANDARDS

The following reference test guidance is not within the scope of accreditation of A2LA:
ANSI C63.26-2015
FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 22 Subpart H & Part 2

Standard(s) Section Test Item Judgment Remark
2.1046 Output Power PASS Note(1)
22.913(a)(5) Effective Radiated Power PASS Note(1)
2.1049 Occupied Bandwidth PASS Note(1)
Zg:égg(la) Conducted Spurious Emissions PASS Note(1)

25:;25(3&) Radiated Spurious Emissions PASS | -
22.917(a) Band Edge Measurements PASS Note(1)
22.913(d) Peak To Average Ratio PASS Note(1)
gzlggg Frequency Stability PASS Note(1)

Note:

1. The RF module of this LTE Cat-M1 Tracker has been tested and certified. Please refer to the module report
as listed in the below table for the test results of the RF module.

RF Module FMoque Report Number Standard

unction

47 CFR FCC Part 22 RSS-132 Issue 3

GSM 60356613 003 47 CFR FCC Part 24 RSS-133 Issue 6

47 CFR FCC Part 2 RSS-Gen Issue 5

47 CFR FCC Part 22 RSS-132 Issue 3

Model: 47 CFR FCC Part 24 RSS-133 Issue 6

ME310G1-WW 60356613 002 47 CFR FCC Part 27 RSS-130 Issue 2

47 CFR FCC Part 90 RSS-139 Issue 3

FCC ID: LTE 47 CFR FCC Part 2 RSS-Gen Issue 5

RI7TME310G1WW 47 CFR FCC Part 22 RSS-132 Issue 3

47 CFR FCC Part 24 RSS-133 Issue 6

60356613 001 47 CFR FCC Part 27 RSS-130 Issue 2

47 CFR FCC Part 90 RSS-139 Issue 3

47 CFR FCC Part 2 RSS-Gen Issue 5

1) The GSM850, band 5 and band 26 antenna gain of LTE Cat-M1 Tracker was smaller than that of
module, so ouput power and ERP refer to module test report. Thus, only the radiated spurious
emissions was evaluated and recorded in this report. For the test results of all other test items please
refer to above module test report.
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2. Based on the RF module the antennas for this LTE Cat-M1 Tracker were updated as below table:

Antenna Gain
Brand P/N Connector _ Note
Type (dBi)
1.6 GSM 850
% ethertronics'| 1004795/1004796 PCB N/A 1.6 LTE Band 5
-3 AN AN GROUP COMPANY
1.6 LTE Band 26

1) The antenna gain is provided by the manufacturer.
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of:
1# Room 108-116, 309-310, Building 2, No.1, Yile Road, Songshan Lake Zone, Dongguan City,
Guangdong, People’s Republic of China.

2# 1-2/F, 4/F, Building A, 1-2/F, Building B, 3/F, Building C, No.3, Jinshagang 1st Road, Dalang Town,
Dongguan City, Guangdong People’s Republic of China.

BTL's Registration Number for FCC: 747969

BTL's Designation Number for FCC: CN1377

2.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions
test results be included in the report. The measurement uncertainties given below are based on a 95%
confidence level (based on a coverage factor (k=2))

The BTL measurement uncertainty as below table:

A. Radiated Measurement:

Test Site Method Measurement Frequency Range U,(dB)
DG-CB01 CISPR 9kHz ~ 30MHz 2.36
Test Site Method Measurement Frequency Range :?tv u,(dB)
30MHz ~ 200MHz \ 4.40
3 CISPR
(3m) 200MHz ~ 1,000MHz V | 458
200MHz ~ 1,000MHz H 3.98
Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 4.62
Test Site Method Measurement Frequency Range Iﬁ\ r/1tV U,(dB)
30MHz ~ 200MHz \ 4.70
SSL-CBOL 30MHz ~ 200MHz H | 356
3 CISPR
(3m) 200MHz ~ 1,000MHz V| 492
200MHz ~ 1,000MHz H 4.54
Test Site Method Measurement Frequency Range U,(dB)
3 CISPR
(3m) 6GHz ~ 18GHz 5.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.
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2.3 TEST ENVIRONMENT CONDITIONS

Test ltem Temperature| Humidity | Test Voltage Tested By Test Date
Radiated Spurious Emissions 0 o Hayden
(9 kHz to 30 MH2) 26°C 47% AC 120V/60Hz Chen Jan. 08, 2025
Radiated Spurious Emissions 0 170 Drew Tan | Jan. 24, 2025-
(30 MHz to 1000 MHz) 23°C 42-47% | AC 120V/60Hz Young Zou | Feb. 11, 2025
Drew Tan
Radiated Spurious Emissions o o Calvin Wen | Jan. 26, 2025-
(Above 1000 MHz) 23°C 42-47% | AC 120V/60Hz Allen Tong Feb. 11, 2025
Young Zou
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment LTE Cat-M1 Tracker
Brand Name 1. Telit Cinterion
2. DeWALT
Test Model ATD551
LTE Cat-M1 Tracker(C1) will use Brand:DeWALT
PMN LTE Cat-M1 Tracker(S0) will use Brand:Telit Cinterion
LTE Cat-M1 Tracker(S1) will use Brand:Telit Cinterion
LTE Cat-M1 Tracker(C2)
Model Difference(s) Logo, some mechanical parts color, label, accesorries are different.
Hardware Version V0.7
Software Version V03.05
1# DC Voltage supplied from AC adapter.
Power Source Model: ADS-10LA-06 05010EPCU
2# Supplied from battery.
Power Rating 1# 1/P: 100-240V ~ 50/60Hz MAX 0.3A O/P: 5V === 2.0A
2# DC 3.7V / 3000mAh
IMEI No. Radiated 350903789416261, 350903789452092
GPRS/EGPRS GMSK
Modulation Type EGPRS 8PSK
yp LTE(eMTC) UL: QPSK,16QAM
LTE(NB-loT) UL: BPSK, QPSK
Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.
2. Channel List:
GSM 850
Frequency of Uplink Frequency of Downlink
Test Frequency ID | UARFCN (MH?2) UARFCN (MH?2)
Low Range 128 824.2 137 869.2
Mid Range 190 836.6 199 881.6
High Range 251 848.8 260 893.8
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LTE Band 5(eMTC)

TostFreuency 0 | e[, | Bemeeror [y, | et
1.4 20407 824.7 2407 869.7
3 20415 825.5 2415 870.5
row Range 5 20425 826.5 2425 871.5
10 20450 829 2450 874
Mid Range 1.4/3/5/10 20525 836.5 2525 881.5
14 20643 848.3 2643 893.3
3 20635 847.5 2635 892.5
High Range
5 20625 846.5 2625 891.5
10 20600 844 2600 889
LTE Band 5(NB-IoT)
Tt Freency 0 | e[, [ GeRe e, | et
Low Range 200 20401 8241 2401 869.1
Mid Range 200 20525 836.5 2525 881.5
High Range 200 20649 848.9 2649 893.9
LTE Band 26(eMTC)
TostFreency o | e[, | Beeneror [y, | Seereet
14 26797 824.7 8797 869.7
3 26805 825.5 8805 870.5
Low Range 5 26815 826.5 8815 871.5
10 26840 829 8840 874
15 26865 831.5 8865 876.5
Mid Range 1.4/3/5/10/15 26915 836.5 8915 881.5
14 27033 848.3 9033 893.3
3 27025 847.5 9025 892.5
High Range 5 27015 846.5 9015 891.5
10 26990 844 8990 889
15 26965 841.5 8965 886.5
LTE Band 26(NB-IoT)
TostFremency o | i [, | Bemereror [y, | Seereel
Low Range 200 26791 824.1 8791 869.1
Mid Range 200 26915 836.5 8915 881.5
High Range 200 27039 848.9 9039 893.9
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3.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

GSM MODE
Test Iltem Available Channel Tested Channel Mode
Radiated Spurious Emissions 128 to 251 190 GPRS
LTE BAND 5 MODE
Test Iltem Available Channel Tested Channel | Channel Bandwidth Modulation Mode
Radiated 20407 to 20643 20525 1.4MHz QPSK 1RB
Spurious 20425 to 20625 20525 5MHz QPSK 1RB
Emissions 20450 to 20600 20525 10MHz QPSK 1RB
. Sub-carrier .
Test ltem Available Channel Tested Channel . Modulation Mode
Spacing(kHz)
Radiated 20401 to 20649 20525 3.75 QPSK 1RB
Spurious
LTE BAND 26 MODE
Test ltem Available Channel Tested Channel | Channel Bandwidth Modulation Mode
Radiated 26797 to 27033 26915 1.4MHz QPSK 1RB
Spurious 26815 to 27015 26915 5MHz QPSK 1RB
Emissions 26865 to 26965 26915 15MHz QPSK 1RB
. Sub-carrier .
Test ltem Available Channel Tested Channel . Modulation Mode
Spacing(kHz)

Radiated 26791 to 27039 26915 3.75 QPSK 1RB
Spurious

Emissions 26791 to 27039 26915 15 QPSK 1RB
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3.3 BLOCK DIGRAM SHOWING THE CONFIGURATIONOFSYSTEMTESTED

EUT

1 EUT
Adapter
AL 100-2400

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
Item Cable Type Shielded Type Ferrite Core Length
1 USB Cable YES NO Im
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4. TEST RESULT

4.1 RADIATED SPURIOUS EMISSIONS MEASUREMENT

4,11 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

4.1.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2 or ANSI C63.26-2015 Section 5.5.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5 meter
height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. During the measurement, the system simulator parameters were set to force the EUT transmitting at
maximum output power.

4. Start the test, rotate the table 360° to find the worst Angle, maintain the worst Angle, raise the antenna
to 1-4m to find the worst height, maintain the worst height, then rotate the table to determine the final
worst Angle, grab the spectrum diagram.

5. EUT shall be placed in accordance with X,Y,Z as required by Figure 5 in ANSI C63.26.

Repeat Step 5 above to find the worst placement. Test all bands according to the worst placement.

6. Then EIRP is then converted to field strength as follows in Equation

7. E (dBuV/m) = EIRP (dBm) - 20log(D) + 104.8; where D is the measurement distance (in the far field
region) in m.The emission limit equal to 82.26dBuV/m.

4.1.3 TEST SETUP LAYOUT
Below 30MHz

Ground Plane

Communications
Test Set .
Receiver
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30MHz to 1000MHz

Ground Plane

Cummunicatinnsl =] iver L
TestSet eLeve Amp-

Above 1GHz

Ground Plane

Communications -
l Test Set Recaiver I Amp. I

4.1.4 TEST DEVIATION

No deviation

4.1.5 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the APPENDIX A.

4.1.6 TEST RESULTS (30MHZ TO 1000MH2Z)
Please refer to the APPENDIX B.
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4.1.7 TEST RESULTS (ABOVE 1000MH2Z)
Please refer to the APPENDIX C.
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5. LIST OF MEASUREMENT EQUIPMENTS

Radiated Emissions - 9 kHz to 30 MHz
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Active Loop Antenna Schwarzbeck |FMZB 1513-60B| 1513-60 B-034 Mar. 30, 2025
. . Dec. 22, 2024
2 MXE EMI Receiver Keysight N9038A MY56400091 Dec. 06, 2025
RW4950-3.8A-N
3 Cable N/A MSM-1 & N/A Nov. 12, 2025
4 Cable N/A HMRA00-NMNM N/A Nov. 12, 2025
EZ-EMC
5 | Measurement Software Farad Ver.NB-03A1-01 N/A N/A
6 966 Chamber room ETS 9*6*6 N/A May 16, 2025
7 wideband radio R&S CMW500 152372 Dec. 06, 2025
communication tester
Radiated Emissions - 30 MHz to 1 GHz_CBO03
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Trilog-Broadband Schwarzbeck VULB9168 587 May 12, 2025
Antenna
2 Attenuator SHX TS2-6-6-A 240124196 May 12, 2025
- EMC
3 Preamplifier INSTRUMENT EMC001330 980998 May 31, 2025
4 Cable RegalWay LMR_41020'5':|T]MNM N/A Jun. 06, 2025
5 Cable RegalWay LMR4(_)??|;]NMNM N/A Jun. 06, 2025
6 Cable RegalWay LMR‘}805'::MNM N/A Jun. 06, 2025
7 MXE EMI Receiver KEYSIGHT N9038B MY62210123 Oct. 29, 2025
8 Attenuator Talent Microwave | TA10A2-S-18 N/A N/A
9 Positioning Controller MF MF-7802 N/A N/A
10 | Measurement Software Farad EZ-EMC N/A N/A
Ver.NB-03A1-01
11 966 Chamber room CM 9*6*6 N/A May 16, 2025
12 | Broadband double Regalway RW10180-N 1911004 N/A
ridged horn antenna
13 wideband radio R&S CMW500 152372 Dec. 06, 2025
communication tester
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Radiated Emissions - 30 MHz to 1 GHz_SSL-CB01
Item Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
Trilog-Broadband Schwarzbeck VULB9168 01269 May 18, 2025
Antenna
2 Attenuator EMCI EMCI-N-6-06 AN-N0697 May 18, 2025
3 MXE EMI Receiver Keysight N9O038A MY59050118 Jun. 28, 2025
» EMC
4 Preamplifier INSTRUMENT EMCO001330 980825 Jan. 10, 2026
EMC EMCCFD400-N
5 Cable INSTRUMENT M-NM-2500 N/A Jun. 06, 2025
EMC EMCCFD400-N
6 Cable INSTRUMENT M-NM-7000 N/A Jun. 06, 2025
EMC EMCCFD400-N
7 Cable INSTRUMENT M-NM-3000 N/A Jun. 06, 2025
EZ-EMC
Measurement Software Farad Ver.NB-03A1-01 N/A N/A
Attenuator Talent Microwave | ATT-18G2W-10 N/A N/A
. 9*6*6
10 966 Chamber room Tai He (NSA&VSWR) N/A Jun. 06, 2025
Wideband Radio Jan. 19, 2025
1 Communication Tester R&S CWM 500 165578 Jan. 10, 2026
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Radiated Emissions - Above 1 GHz_CBO03
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Receiver Agilent N9038A MY52130039 Jan. 10, 2026
. EMC
2 Preamplifier INSTRUMENT EMC118A45SE 980878 Nov. 25, 2025
3 | Double Ridged ETS 3115 75789 Jun. 15, 2025
Guide Antenna
RWLP50-4.0A-SMS
4 Cable RegalWay M-12.5M N/A Jul. 03, 2025
RWLP50-4.0A-NM
5 Cable RegalWay RASM-2.5M N/A Jul. 03, 2025
RWLP50-4.0A-NM
6 Cable RegalWay RASMRA-0.8M N/A Jul. 03, 2025
7 1966 Chamber room CM 9*6*6 N/A Dec. 28, 2025
g | Fositioning MF MF-7802 N/A N/A
Controller
Measurement EZ-EMC
9 Software Farad Ver.NB-03A1-01 N/A N/A
10 Filter STI STI15-9912 N/A May 31, 2025
Wairrwright
11 Filter Instruments WHK 1.5/15G-10ST N/A Dec. 06, 2025
Gmbh
Broadband double
12 ridged horn Regalway RW10180-N 1911004 N/A
antenna
13 MXA Signal KEYSIGHT N9020B MY63380204 Oct. 29, 2025
Analyzer
. EMC
14 Preamplifier INSTRUMENT EMC184045SE 980905 Oct. 29, 2025
RWLP50-2.6A-2.92
15 Cable RegalWay M2.92M-1 1M N/A Jul. 25, 2025
16 Cable Tonscend HF160-KMKM-3M N/A Jul. 25, 2025
17 | Broad-Band Homn | g0 0oheck | BBHA9170(3m) 9170-319 Jun.16, 2025
Antenna
wideband radio
18 communication R&S CMW500 152372 Dec. 06, 2025
tester
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Radiated Emissions - Above 1 GHz_SSL-CB01
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 |MXE EMI Receiver Keysight N9038A MY59050118 Jun. 28, 2025
Measurement EZ-EMC
2 Software Farad Ver.NB-03A1-01 N/A N/A
L EMC
3 Preamplifier INSTRUMENT | EMC118A45SE 980739 Jan. 11, 2026
EMC EMC104-SM-SM-1
4 Cable INSTRUMENT 0000 N/A Dec. 09, 2025
EMC EMC104-SM-SM-3
5 Cable INSTRUMENT 000 N/A Dec. 09, 2025
EMC EMC104-SM-SM-1
6 Cable INSTRUMENT 000 N/A Dec. 09, 2025
Double Ridged
7 Broadband Horn RF SPIN DRH18-E 210106A18E Jul. 17, 2025
Antenna
8 Preamplifier EMC EMC184045SE 980793 Jan. 10, 2026
P INSTRUMENT et
g | Broad-BandHomn | o 0 beck BBHA9170 01046 Jul. 22, 2025
Antenna
RWLP50-3.6A-2.92
10 Cable RegalWay M2.92M-6M 20241119-001 Nov. 26, 2025
RWLP50-3.6A-2.92
1 Cable RegalWay M2.92M-0.8M 20241119-001 Nov. 26, 2025
12 | Band Reject Filter COM-MW ZHPngcffggo'lSO 7213126 Jun. 28, 2025
13 | Band Reject Filter COM-MW ZHPF%'O'Y'Slggo'BO 7213127 Jun. 28, 2025
14 |966 Chamber room Tai He 9766 N/A Jun. 06, 2025
: (NSA&VSWR) un. £,
Wideband Radio
15 | Communication R&S CWM 500 165578 Jan. 19, 2025
Tester Jan. 10, 2026

All calibration period of equipment list is one year.

Remark: "N/A” denotes no model name, serial no. or calibration specified.
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6. EUT TEST PHOTO

Radiated Emissions Test Photos

9 kHz to 30 MHz
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Radiated Emissions Test Photos

30 MHz to 1 GHz-CBO03
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Radiated Emissions Test Photos

1 GHz - 18 GHz-CBO03
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Report No.: BTL-FCCP-1-2412C414

3LL

Radiated Emissions Test Photos

1 GHz - 18 GHz-SSL CBO1
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APPENDIX A - RADIATED SPURIOUS EMISSIONS (9KHZ TO
30MHZ)
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Report No.: BTL-FCCP-1-2412C414

Test Mode : [TX Mode

‘ ‘Test Mode : [TX Mode

00 dwn

Ant 0°

Ant 0°

00 dBsn
o) 0/
1
2
M 2 2
1 2 Kl
% X R
00) 0o
ooy (MHz) 0150 LRLT) s (MHz] 5 3000
Reading Comect Measure- ) Reading Corect Measure- )
Mo. Mk. Freq. Level  Factor ment  Limt Margin Mo Mk. Freq. Level  Factor ment Limt Margin
MHz. dBuV d8 dBuVim dBuVim dB Detector  Comment MHz. dBuV d8 dBuVim dBuVim dB Detector  Comment
1 0060 4721 2127 6648 11204 4356 AVG 1 0538 2436 2107 4545 7298 2754 QP
2 0092 4432 2134 6566 10837 4271 QP 2° 1565 2565 2115 4680 6362 1682 QF
EN 0131 4256 2129 6385 10524 4138 AVG 3 2210 2547 2111 4658 6954 2286 QF

Test Mode : |[TX Mode

0.0 B/

Ant 90°

| ‘Test Mode : |TX Mode

Ant 90°

00 i

a0l 0|

1
x
2
x x
x 3
x .o
*
n0)
nal
o HHal s LRET) s MHZ) 5 30
Reading Comect Measure-
No. Mk. Freq. Limit Margin Reading Comect Measure- i
ed.  Level  Factor  ment 9 No. Mk. Freq. Level  Factor ment Limit Margin
WE dea ®  wEm  @uUm 5 Dewder  Comment
MHz. dBul o8 dBuVim  dBuVim dB Detector  Comment
1 0022 4850 2080 6748 12072 5323 AVG T TR mE S e Tm Em &
z 0030 3545 2134 5678 10856 5177 AVG 5 T T i wE BT = &
B 0115 3274 2132 5406 10638 5233 AVG
3 7299 2166 2111 4277 6954 2677 QF
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APPENDIX B - RADIATED SPURIOUS EMISSIONS (30MHZ TO
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Test Mode : [GPRS850_TX CH190 GSM | [Test Mode : |GPRS850_TX CH190_GSM

1200 dowvim 1200 m@avim
B Gl
B H 5
2 4 ) 2 i
& 2
) 00
R T B -1 =X X TR NIt W e @ A Wi REe G 0 e o000 e
Readng Comedt Measure-
Readng Comect Measure: -
No. Mk.  Freq  Level Factor  ment Limit  Margin MNo. Mk.  Frea.  Level Factor ment  Limit  Margin
W S iR & Das e wE T =R
T 33305 3619 302 3347 8230 4917 peak 1 51340 3625 158 3467 8230 4783 peak
2 150280 3139 128 3041 8230 -5219 peak 2 151735 3023 126 26687 @230 5333 peak
T EeiE e iE  EE B BE e T #a1W  312F 337 ME1 8230 4769 pek
3 708515 3086 883 3060  E230 4251 peak 4 621715 3085 746 3831 6230 4399 pemk
T+ geiee0 21 1102 4623 B230 307 peak 2 x; i ?jz gﬁ :;; z-;g :: : Pﬂ:
® 51885 3173 1218 4381 6230 3838 peak - - - ped
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For eMTC:

Test Mode : [LTE Band 5_TX CH20525_1.4MHz ‘ ‘Test Mode : |LTE Band 5_TX CH20525_1.4MHz

969 dBuV/m 6.9 dBuVim
57 5
] . ] i 5
# : 2 E
4 * * 4
H
H
168 168
o TZEn I WG 4G wisas  GiZe0 7000 G050 TG0 itz T N T Y T T R Y TR i
Readng Comecl Measure- Readng Comect Measure-
No. Mk  Freq.  Level  Factor ment Lmit Margin Mo. Mk Freq. Level Factor ment Lmt Margin

WRz [ @ GBUVm  gBUVMm  dB  Detcior | Comment
1* 72195 5246 -370 4876 8230 -3354 peak
2 204 115 4710 435 4275 8230 -3955 peak
3 281715 4300 -D&2 4218 8230 4012 peak
4 469.895 37.68 3 4140 8230 4090 pesk
5
6

WHz = 3 GBuvim  dBuvim o8 Delecir Gommant
T 72135 5316 370 4948 B230 3282 peak
2 168.710 36.51 -142 3509 8230 4721 peak
3 375320 3666 136 3802 8230 4428 peak
4 454 445 3767 394 4161 8230 4069 peak
5
6

606.665 3765 648 4413 8230 -3317 peak
732280 3856 857 4713 8230 -3517 peak

655.165 3857 744 46.01 8230 -3829 peak
764 250 383 917 4748 B230 -3482 peak

[Test Mode : [LTE Band 5_TX CH20525_5MHz | |Test Mode : |LTE Band 5_TX CH20525_5MHz

P o o
* %
¢
5
&
. . H FA s B k
§ X
12 16.9)
oo 1200 22400 =100 dis.00 Bis.00 ciz00 o000 Bac.00 100000 Witz wo  127.00 22400 21.00 410.00 §15.00 G200 703,000 00600 1000.00 MHz
Reading Comect Measure-
Limit  Margin Reading Comect Measure- ~
Mo. Mk. Freq. Level  Facor  ment rai Mo. Mk Freq. Level  Factor ment Lmt Margin
B =
.

T 72195 5323 370 4953 E230 20T peak e e TR L T ety e
167740 3631 A3 484 G230 4736 peak 4115 4700 435 4265 6230 3965 peak
B/IAAS 377 OR2 3635 RN ASES peak 0075 4833 147 4486 230 3744 peak

! T
2 3
3 3
T 7w w5 1@ 00 8230 BT ek P I T
5 5
s 3

525185 3667 484 4131 623D 4099 peak TE0205 3660 608 4275 6230 3955 peak
664380 3667 745 4430 6230 3796 peak 717730 3698 B06 4505 E230 3725 peak
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Report No.: BTL-FCCP-1-2412C414

Test Mode : |LTE Band 5_TX CH20525 10MHz

| |Test Mode : |LTE Band 5_TX CH20525_10MHz

T s aarim
7 ;‘ 57|
.
4
8 & 3 *
PR i H
7
000 127.00 224.00 2100 4190.00 §15.00 12,00 700,00 B0G.00 1000.00 MHz 000 127.00 224.00 2100 410.00 515.00 200 709.00 B0G.00 1000.00 MHz
Reading Comect Measure- ) N Reading Comect Measure- )
No. Mk. Freq. Level Factor ment Limit Margin No. Mk. Freq. Level  Factor ment Limit Margin
MHz dBu dB dBuv/m dBuVim dB Detecior  Comment MHz dBuv dB dBuv/m dBuVim dB Datecior  Comment
1" 72195 5845 -3.70 5475 8230 -2755 peak 1* 72195 5285 -370 4895 8230 -3335 peak
2 174.045 3630 -185 3445 8230 4785 peak 2 204.115 4673 435 4238 8230 -3992 peak
3 384535 3756 162 39.18 B230 4312 peak 3 282.200 4257 -0.81 41.78 8230 4054 pesk
4 481.050 3712 389 41.0 8230 4129 peak 4 504815 3699 426 4125 8230 4105 peak
5 647 880 3697 740 4437 8230 -3783 peak 5 646435 3650 736 4386 8230 3344 peak
B 767200 3721 916 4637 8230 -3583 peak B 751680 3789 0.8 4707 6230 3523 pesk

Test Mode : [LTE Band 26_TX CH26915_1.4MHz | ‘Test Mode : |LTE Band 26_TX CH26915_1.4MHz

350 douvin
350 douvin
P
)
1
% % 3
H E h : &
2 b 2 H
H & %
163
000 127.00 224.00 21.00 4i0.00 516.00 1200 700,00 006.00 1000.00 MHz 153
T N [TF U X T ) ToE ke
Reading Comect Weastre-
No Mk Freq. Limit  Margin Readng Comeel Weasue-
teq.  Level  Faclor  ment rgi No Mk  Freq  Level  Fader ment  Lmit  Mrgin
W mw @& mwm @wm @ D Gammen
BT G i W mw @ @ @ @ Demes Canme
: - § - -0 AT pea T (R - e A -5 {3
3 143575 3608 14 3465 8230 4765 peak
7 191990 4320 566 3954 6230 4275 peak
3 32155 3787 050 3647 8230 4383 peak
37 270580 4980 14 4616 E230 AT peak
T 43705 3693 323 4016 6230 4274 peak
T M4m0 3632 266 3928 6230 H02 peak
T Shu320 3740 556 4208 8230 932 peak
5 w785 a7 480 4227 E230 4003 peak
B 705180 3975 755 4730 6230 3500 peak
§ 710040 3804 7B 4476 230 3754 peak
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Report No.: BTL-FCCP-1-2412C414

Test Mode : |[LTE Band 26_TX CH26915 5MHz

| |Test Mode : |LTE Band 26_TX CH26915_5MHz

60 dBuvim WO dBuvim
57 5
3
EH
X % &
[ 5
&
; g # . . 8
2 ]
159 183
G0 1Z.00 200 3260 4100 51500 G1Z60 70000 G060 D0 iz GO0 TZo0 300 00 40D BiSG0  GiZ00 70300 GOL00 00000 Witz
Reading Comect Measwe- Reading Comect Measure-
MNo. Mk.  Freq.  Level  Factor ment Lmit Margin No. Mk. Freq. Level Facter ment Lmit Margin
MRz deuv & GBuVim  dBuVim 68 Dsecor  Camment WAz a8 W Wvm WM g8 Daeckr | Comment
TF 69285 5071 317 4754 B230 A6 peak T 59285 4665 317 4546 6230 %82 peak
2 160850 3626 107 3519 B230 4711 peak F] 199265 4253 420 3833 6230 4397 peak
3 269550 3887 145 3738 8230 4.2 peak 3+ 270075 5392 -147 5245 6230 -2985 pesk
3 407330 3713 215 3934 8230 2296 peak ) 443220 3859 322 3981 B230 4249 pesk
5 463105 3805 362 4167 8230 3063 peak 5 572715 3848 567 4215 6230 4015 pesk
8 600845 3648 635 4281 8230 -3949 peak § 855165 3711 744 4455 6230 -37.75 pesk

Test Mode : [LTE Band 26_TX CH26915_15MHz | ‘Test Mode : |LTE Band 26_TX CH26915_15MHz

%9 dowwim %1 davm
) )
) )
k3
% 5 5 4 H
4 f §
" 1 b
3 H
163 169
000 127.00 224.00 2100 410.00 515.00 s12.00 200.00 80c.00 1000.00 Wiz 000 127.00 2100 210 419,00 §15.00 200 .00 [0 1000.00 MHz
Reading Comect Measure- Reading Comect Measure-
Mo Mk Freq Level Factor ment Lmit Margin No. Mk Freq. Level Factor ment  Limit Margin
MHz aBuv a8 dBuvim  dBulim a8 Detector  Comment MHz dBuV B @Buv/m  dBuVim @8 Delecior  Comment
T 69285 5109 37 4780 6230 343 peak T+ 72185 5288 370 4918 230 B2 peak
2 626%0 3622 115 3507 8230 4723 peak 2 197610 4428 408 4020 6230 =270 peak
3 %035 3651 055 3706 8230 4524 peak 3 200580 4983 149 4644 6230 3085 peak
4 5I5BS5 3645 4B4 4129 8230 4101 peak & 4mp40 3746 261 4027 6230 4203 pesk
5 ©A3040 3626 729 4355 8230 3875 peak 5 553315 3731 519 4250 6230 3980 peak
6 737130 3704 B72 4576 B230 3654 peak 6 665635 3835 744 4579 6230 3651 pesk
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Report No.: BTL-FCCP-1-2412C414

For NB-loT:

Test Mode : [LTE Band 5_TX CH20525_ 3.75kHz ‘ ‘Test Mode : [LTE Band 5_TX CH20525_ 3.75kHz

Vertical

Horizontal

1200 dBuim 1200 dim
e o
o0 100
- 90
o an
" 0
o &0
s
5 S0 5
n % %
o . 3 % H o 2 PO
EY % |k &
n
n
w
0
o
o0 12700 2400 o 800 51500 F1Z00 0800 B0 D0 1000 00 MHz o
0000 127,00 22400 F21.00 800 515,00 B12.00 709,00 6 00 100000 MHz
Reading Corect Measure- i Eore
No Mk Fi Level  Fact nt  Limit  Margin eading Comect Measure- )
o. Teq. evel actor  me No. Mk. Freq  Level Faclor ~ ment  Limit  Margin
MHz dBuV a8 dBuV/im  dBuVim 8 Detector  Comment.
MHz. dBuv dB dBuV/im  dBuvim dB Detector  Comment.
1 S66750 3343 183 3180 8230 5070 peak
1 479450 3122 158 2963 6230 5267 peak
2 1575550 3147  -121 3026 6230 -5204 peak
2 1473700 3146 147 2999 8230 5231 peak
3 4335200 3181 303 3484 8230 4786 peak
3 5795050 3113 643 3756 0230 4474 peak
4 6435250 3152 786 3038 5230 4282 peak
2 5435250 33860 7BE 4146 6230 4084 peak
5 7322600 3074 938 4012 5230 4218 peak
5 7075450 3350 BE1 4231 5230 3999 pesk
€ * 9806000 3003 1225 4318 8230 3912 peak
6 ° 9650800 3306 1221 4527 6230 3703 peak

[Test Mode : [LTE Band 5_TX CH20525_ 15kHz

Vertical

| [Test Mode : |LTE Band 5_TX CH20525_ 15kHz

Horizontal

1200 dBeVem RE
m n
1 0
@ =
o m
» n
@ @
» & © p
R 2 " 5
2 % #
w 3 o 2
X 2 . A
» % Y £
B =
" n
) ao
oo 12E Z240 2100 1800 H15.00 1200 70800 BOGD0 100000 MHz 30000 12700 Z2400 2100 1800 515,00 1200 708,00 0600 100000 MH2
Reading Comect Measure- - Reading Comect Measure- )
No. Mk.  Freq  Level Factor ~ ment  Limit Margin No. Mk. Freq.  Level Facter ~ ment  Limit  Margin
MHz dBu¥ a8 dBuVim  dBuVm dB Detector ~ Comment MHz dBuv d8 dBuVim  dBuvim dB Detector  Comment
1 561900 3541 179 33.32 6230 4898 peak 17 8816600 3933 1102 5035 6230 3185 peak
2 1682250 3145 148 2098 8230 5234 peak 2 7977550 3338 1049 4387 6230 -3843 peak
3 6837800 3106 642 3948 6230 4262 peak 3 5964200 3069 702 3771 6230 4458 peak
4 + 8816600 3979 1102 5081 8230 3149 peak 4 4374000 3175 315 3480 6230 4740 peak
5 9587450 3134 1219 4353 6230 3877 peak S 9738100 3166 1222 4386 6230 -36.42 peak
€ 0951500 3204 1228 4432 8230 3788 peak § 1558150 3102 123 2979 6230 5251 peak
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Report No.: BTL-FCCP-1-2412C414

Vertical

Test Mode : |LTE Band 26_TX CH26915_ 3.75kHz]| \Test Mode : |LTE Band 26_TX CH26915_ 3.75kHz

Horizontal

1200 dBuVIm 100 Wi
e Al
o0 100
@
@
@
a
"
n
@
@ .
50 s X
H
i tR: = # s
n 4§
L n
* i
»
@ |k H
2
B
»
»
I
30000 12700 22400 300 41800 51500 12,00 709,00 BOG. 00 000,00 MHz o0
0000 127 00 224,00 3200 Qe 515 0 61200 709 00 b, b 1000 00 MHz
Reading Correcl Measure-
Mo. Mk. Freq. Level  Factor ment  Limt Margin Readng Corert Wewswre-
MHz dBuV dB aBuVim dBuVm dB Detector  Comment Ho. Mk Freq. Level Factor mant ! argm
MHz dBuV dB ‘dBuV/m dBuVim dB Detector  Comment
1 5619500 3635  -178 3456 6230 4774 peak
1 557050 3204 174 3030 6230 5200 peak
3 1882250 3153 148 3004 5230 5226 peak
2 160.4es0 3088 121 2967 6230 5263 peak
3 7075450 3684 681 4545 6230 3685 peak
3 7075450 3810  B81 4781 5230 3438 peak
4 v B818600 3763 1102 4865 8230 3365 peak
5 9602300 3181 1218 4380 6230 38850 peak 4 v So16e00 4352 1102 5454 6230 2776 peak
® 9927250 3142 1228 4370 6230 3660 peak 5 8650800 3189 1221 4410 5230 3820 peak
§ 9532100 3098 1228 4325 6230 3904 peak

Test Mode : [LTE Band 26_TX CH26915_ 15kHz ‘ ‘Test Mode : |LTE Band 26_TX CH26915_ 15kHz

Vertical Horizontal

1200 dB A 1200 dB A0
e m

00 0

EY @

" b

" n

o @

2
= w & .
4 3
w 2 b © ¥ 11
3 p!

PRk Z w | % %

m n

» n

0 a0

000 12700 224,00 .00 %00 51600 B2 i BOG_00 000,00 MH2 30000 127 00 22400 2100 A8 00 516,00 F12.00 709 00 D600 00000 WMHz
Reading Comect Measure- Reading Comect Measure- )
No. Mk.  Freq.  Level Factor ment Limit  Margin No. Mk.  Freq.  Level Factor  ment Limit  Margin
WRE  aBuv ] SBiUm  dBuvim G5 Deecior  Comment WhT  dBuv @ @WVm  duim @8 Dot GComment

1 294000 3356 154 3202 8230 5028 peak 1 566750 3322 183 3138 6230 5081 peak
2 1628900 3108 130 2978 8230 6252 peak 2 1609500 3108 123 29.86 6230 -5244 peak

3 6910550 3148 652 4000 6230 4230 peak 3 4994800 3111 443 3554 8230 4676 peak

4 7793250 3180 10.21 4211 6230 4019 peak 4 7153050 3074 838 3873 B230 4257 peak

5 © 8616600 4239 1102 5341 6230 2689 peak S * 8816600 2915 1102 5017 6230 3213 peak

3 9756600  31.19 1224 4343 8230 -3887 peak 6 9612000 3148 1218 4365 6230 -3865 peak
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APPENDIX C - RADIATED SPURIOUS EMISSIONS (ABOVE
1000MH2Z)
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Report No.: BTL-FCCP-1-2412C414

|Test Mode : [GPRS850_TX CH190_GSM

| [Test Mode : |GPRS850_TX CH190_GSM

Vertical

1060.060 150000 250000 370000 460006 550000 GAODOO 730000 620000 TOG0N00 Witz

Horizontal
—
-
.
o
.
47 x
£
2
.
.
e
=23
T TR T DR T

Reading Comect Measure- -
No. Mk. Freq. Lewel  Facor —ment Limit Margin

Readng Conect Measurs.
Freq  Llevel Factor ment Limit Margin

MRz B o GBuvm  dBuvim o8 Delecior  Gomment

WHz B o GBuvim _ dBuvim OB Delecior  Gommenl

1 * BS578.000 3736 1237 4973 8230 -3257 peak

1 * B456500 3892 1240 4932 8230 -3298 peak
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For eMTC:

Test Mode : [LTE Band 5_TX CH20525_1.4MHz ‘ ‘Test Mode : |LTE Band 5_TX CH20525_1.4MHz

B0 dbavim 859 dBuvim
i 7
& &
ur w
7 W

k& 4
7 ar
2 2
” ”
7 7
a 5
EEY a1
DIL0R0 TS0L00 2000 GUNDO  AOL00  GSUD0  GAOO00 7000 G200 009,00 Mz h

1000090 190000 20000 G70000  AG0000  W000  GAUOOO 730000 G200.00 (™
Reading Comect  Measure-
Limit M Reading Comect  Measurs-
No. Mk Freq.  Level  Faclor  ment imi argin Mo. Mk. Freq. Level  Faclor ment Limit Margin

WHz B ) @Buvm  dBuwim @B Demcior  Commenl
1 1670.500 4528 500 4028 8230 4202 peak
2*  2134.000 4345 279 4066 8230 4184 pesk

MRz [ 3] GBuvim _ dBuvim  dB  Dewcior  Comment
1% 1670500 4667 500 4167 8230 4063 peak

[Test Mode : [LTE Band 5_TX CH20525_5MHz | |Test Mode : |LTE Band 5_TX CH20525_5MHz

059 datim w5 s
w ”
@ o
o
5
" 3 W x
& 2
w
w
El
z
”
7
7
]
a
a
REY
1000.000 1900.00 2200.00 370000 460000 5500.00 E400.00 7300.00 B200.00 10000.00 MHz 13
1090000 100000 230000 WO006 G000  Ss0000  GAODD 70000 GE0600 D308 50 Hitz
Reading Comect Measure-
No. Mk. Freq  Level Factor ment Limit Margin Reading Comect Measure- _
MHZ aBuv aB dBuvim  dBuvim aB Detector  Comment No. Mk. Freq. Level Factor ment Limit Margin
e T &[T B [ W@ @wm  Gum  G6  Deeckr  Comment
T
T SimE0 4375 I 0% E30 AT pesk 17 670500 5201 500 4701  B230 M3 pesk

2 3335500 4099 008 4107 8230 4123 peak
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|Test Mode : |LTE Band 5_TX CH20525_10MHz | |Test Mode : |LTE Band 5_TX CH20525_10MHz

Vertical Horizontal

%9 deavim 059 davim
w "
& e
5 -
" 1 ; "
% FH
b3
El .
El
2
”
7
7
7
a
a
EEY
1000080 150000 2000.00 700,00 450000 5500.00 G400.00 730000 020000 10000.00 MHz A3
1030080 TEO000  ZBO0.00 0006 460000 GRU000  GA000O 730000 G000 TO000.50 itz
Reading Comect Measure-
No. Mk Freq. Level Factor ment Limt Margin Readng Comect Mewsurs 7
MHz. aBuv a8 gBuvim  dBuVv/im aB Detecior  Comment No. Mk Freq. Level Factor ment m argin
WAz dBwv @ dbum  dBuum 08 Delsir Gomment

1* 1666.000 5043 503 4540 8230 -3690 peak
2 2129.500 4313 279 4034 8230 4196 peak

1 1866.000 4537 503 4034 8230 4196 peak
2* 3331.000 40.56 0.08 4062 8230 4168 peak

Test Mode : [LTE Band 26_TX CH26915_1.4MHz | ‘Test Mode : |LTE Band 26_TX CH26915_1.4MHz

B5 _ dBuVim 859 dBaV/m
kg i
E7 &7
5t 7
7
W
H H X i
» £
kL n
w i
7 7
3 a
12 REY
D000 190000 0000 J70RI0  AG0LD0  S50000  GAGOD 70000 G200 TO00.00 Mz 1000000 10000 200000 370000 4000  GRONCO  GAODB0 790000 G200 D000 iz
Readng Comect Messure- Reading Comect Measure-
No. Mk.  Freg.  Level Facor ~ment  Limit Margin No. Mk Freq.  Level Factor ~ment  Limit  Margin
MHz dEuV a8 dBuvim  dBuVim a8 Detecior  Gomment WHZ aBuv 5] gBUVim  dBuv/m a8 Detecior  Comment
T+ 1670500 4571 500 4071 8230 4158 peak TF 1670500 4761 500 4261 6230 3950 peak
2 3214000 4045 023 4022 6230 4208 pesk T 3344500 4249 010 4255 6230 3971 peak
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|Test Mode : |LTE Band 26_TX CH26915_5MHz | |Test Mode : |LTE Band 26_TX CH26915_5MHz

Vertical Horizontal

0o diulim 269 dRwim
" i
Ly &7
s s
W
3 " 1 ,
H i
Ed £l
2r 2
” ”
7 7
] a
REY REY
1000060 160000 200000 370000 4ED0 06 SS0000  GAOGD0  7a0000  G20emh OO0 Witz DIL0OG 150000  ZB0DED 370000 4GOD.00  BRDDOG  GADOGO 730000 C20A00 006,00 Mz
Reading Comect Measure- Reading Comect Measure- ~ j
No. Mk. Freq.  Level Factor  ment Limit  Margin MNo. Mk. Freg. Level Factor  ment Limit  Margin
MRz B @ dBuvim  dBwvim @B Defecir Gomment WAz oewv @ dEuvim  dowim B Dstecior Comment

1* 1670500 4875 -S00 4375 B230 -3855 peak
2 3335.500 40.79 0.08 4087 8230 4143 peak

1* 1670500 4816 -5.00 4316 8230 -39.14 peak
2 2129500 4258 279 38979 8230 4251 peak

Test Mode : [LTE Band 26_TX CH26915_15MHz | ‘Test Mode : |LTE Band 26_TX CH26915_15MHz

50 duvim o
n ”
& o
w -
I
"
Lk ] * H
- 3r
i r
” 7
’ 7
5 a
a2 o
foon.oe0 1 26000 .0 A 00 0000 .0 F20.00 10008.00 Wiz 1000.000 1900.00 2800.00 3700.00 A600.00 5500.00 400,00 7300.00 B200.00 10000.00 MHz
Readng Comect Measurs - -
No. Mk. Freq. Lewel  Factor ment Limit Margin No Mk Freq. le'ea\‘,iefl'g ‘;F‘;"c;f‘ Measure- Margin
Mz E ® Bulim  deuim ® Defecior Comment MHz. aBuV aB gBuVim  dBuv/m a8 Detector  Comment
T 161500 4457 505 3952 B2 A2T8 pe i T o gt L s
37 2128500 4453 275 4174 230 4056 peak TG A oo A B 0T e

3 3214000 4138 023 4116 6230 4114 pesk
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For NB-loT:

Test Mode : [LTE Band 5_TX CH20525_ 3.75kHz ‘ ‘Test Mode : [LTE Band 5_TX CH20525_ 3.75kHz

%69 dbuiim A e

i "

& o

5 57

" a

'
1

¥ x a x

El o

7 1w

7 7

a a

21 111

1000080 100000 290000 3006 G000 Se0000  GAOODO 7000 G200 TH00.0 Hite 000000 TS0 FI0N00  W00E0  FG0G) G003 eA00n0 730006 GZ000d OO0 60 M

Readng Comect Measure- Reading Corect Measure-
No. Mk Freq. Level Faclor ment Lmit Margin No. Mk Freq. Level  Factor ment Limit Margin
MHZ aBuv [E) @Buv/m  gBuv/m [E) Detecior  Comment MHz aBuv a8 dBuvim  dBuVim o) Detector  Comment

T® 3223000 4020 021 3999 8230 4231 peak T+ 1675000 4299 497 3802 8230 4428 peak

[Test Mode : [LTE Band 5_TX CH20525_15kHz | [Test Mode : |LTE Band 5_TX CH20525_ 15kHz

K deuvim 209 merim
n .
& o
w
ot
1
W 1 ”
1
3 » -
z
z
I
"
7
7
a
a
3
1000.000 1500.00 2800.00 70000 4600.00 550000 400,00 7300.00 £200.00 10000.00 MHz 1
1000.000 1900.00 2000.00 3700.00 AGD00.00 5500.00 400.00 7300.00 £200.00 10000.00 MHz
Readng Comect Measurs- -
Ne. Mk. Freq.  Level Factor ~ment  Limit Margin Reading Comect Measure- Lmit W
MHz. dBuV a8 dBuVim  dBuVim a8 Detecior  Comment. No. Mk Frea. Level Factor ment i argn
R LA LU o e £ WAz G @ dewm  deuum @8 Demgor  Camment
T7 2791000 4075 143 3672 8230 4358 peak
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|Test Mode : |LTE Band 26_TX CH26915_ 3.75kHz| |Test Mode : |LTE Band 26_TX CH26915_ 3.75kHz
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1000060 150000 200000 30006 G006  SS0LCO  GAGGG0 73000 C20600 T0006.00 itz -
1000060 T600.00 0000 70006  GBL06  SB0000  GAGGOO 730000 GO0 T0006.5 itz
Readng Corect Measure-
Lt M Readng Comect Measure. -
No Mk Freq Level  Factor ment Lmit  Margin No.Mk Freq  Level  Factr ment  Limit Margin
W @ @ wwm  Gom @ DeEcor Camment
Wz dEuv @ dwm  dEGVim @8 Delecir  Gammenl
T+ 4712500 3862 242  413% €230 4096 peak
e 1* 3511.000 39.69 0.50 4019 8230 4211 peak

Test Mode : [LTE Band 26_TX CH26915_ 15kHz | ‘Test Mode : |LTE Band 26_TX CH26915_ 15kHz
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1000.000 1900.00 290000 3700.00 4600.00  5500.00 G400.00  7300.00 £200.00 1000000 Mz 1000.000 1300.00 280000 Wo0e  4s00.00 550000 GA00.00  7300.00 5200.00 10000.00 HHz
Reading Comect Measue Readng Coned Measure-
Mo Mk Freq Level Factor ment Lmit Margin Mo Mk Freq Level Faclor ment Lmit Margin
MHZ aswv e gBuvim - dBuvim a8 Datector  Comment MHZ aBuv [E) @Buv/m  gBuv/m 3 Detector  Comment
17 204000 4090 -289 3801 B230 2429 peak 1 1670500 4260 500 3760 B230 4470 peak

2* 5918500 3908 556 4464 8230 -3766 peak

End of Test Report
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